
   
BG 920 

 

 

 

Spare parts list 

Riding Trowel  
 
 
 
 
 
 
 
 

 

 
 
 
 
 

 
© 2018 xxxxxxxxxxxxxx | No. xxxxxxxxxx| 2018-07 



   

 
F1700C Spare parts list 

 

 

 

 
This spare parts list applies to the following: 

 
Part number Description 

967883401 RIDER, BG920 

  

  

  

  

  

  

Use only authorized parts. Any damage or malfunction caused by the use of 

unauthorized parts is not covered by Warranty or Product Liability. 

Any unauthorized use or copying of the contents or any part thereof is 

prohibited. This applies in particular to trademarks, model denominations, part 

numbers, and drawings. 

 
Instructions for use 

This spare parts list contains no safety regulations and is merely intended to 

assist in the ordering of spare parts. 

For information about operating, servicing, or repairing, the relevant Safety 

and operating instructions must be consulted at all costs. 

Please observe the safety instructions listed in the relevant Safety and operating 

instructions! 

 
 

 
General information 



   

Seat Frame Assembly - Front View   1
Seat Frame Assembly - Below View   3
Main Frame Assembly - Top View   5
Power Unit Assembly - Rear View   7
Power Unit Assembly - Bottom View   9
Right Hand Rotor Assembly   11
Left Hand Rotor Assembly   13
Right Hand Spider Assembly   15
Left Hand Spider Assembly   17
RH 20:1 Super Heavy Duty Gearbox   19
LH 20:1 Super Heavy Duty Gearbox   22
Spray system   26
Pitch Control   29
Accessory - Pro Dolly Jack System   31
Accessory - Non-standard Items   33
Tools - Service   35
Power- Control Electrical Schematic   37
Hydraulic Schematic   38



Seat Frame Assembly - Front View 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

1



Item Part No. Name Qty L

1 596706233 HOLDER, CUP 1

2 596706253 FSTN, SFBHCS 1/4"-20 x 3/4 8

3 596706390 JOYSTICK, RH 1

4 596706234 LEVER, CRUISE CONTROL 1

5 596706235 DECAL, CRUISE CONTROL 1

6 596706236 DECAL, FWD-REV/LT-RT 1

7 596706237 BOLT, 1/4-20x1/2 GR 5 HHC 12

8 596706238 DECAL, ACCESSORY 1

9 596706239 FEMALE RECEPTICAL 12VDC 1

10 596706240 SWITCH, IGNITION 1

11 596706241 LIGHT ASSEMBLY 4

12 596706242 FSTN, HHCS 5/16”-18 X 1 1/2” GR5 18

13 596706084 WASHER, 5/16 FLAT 36

14 596706217 DECAL, LIGHTS 1

15 596706243 SWITCH, LIGHT 1

16 596706244 METER, HOUR PANEL MOUNT 1

17 596706245 DECAL, DIESEL OVERHEAT CAUTION 1

18 596706246 DECAL, SPARK WARNING 1

19 596706247 WELDT, SEAT FRAME 1

20 596706248 DECAL, FWD-REV 1

21 596706391 JOYSTICK, LH 1

22 596706249 DECAL, CALIFORNIA PRPSTN 65 WARNING 1

23 596706250 DECAL, GREASE THRUST BEARING DAILY 1

24 596706218 DECAL, GENERAL PROTECTION WARNING 1

25 596706251 DECAL, HOT COOLANT WARNING 1

26 596706252 FSTN, FW 1/4 4

27 596706253 FSTN, SFBHCS 1/4"-20 x 3/4 8

28 - - -

29 596706254 COVER, RADIATOR 1

30 596706255 PAL NUT, 1/4”-20 4

31 596706286 BOLT, 3/8-16x3/4 HEX HEAD CAP 2

32 596706256 FSTN, NUT HEX 3/8-16 2

33 596706257 AIR CLEANER 1

34 596706258 ARM REST, RIDER SEAT (RH/LH SET) 1

35 596706259 SEAT, OPERATOR 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2



Seat Frame Assembly - Below View 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

3



Item Part No. Name Qty L

36 596706260 EXCHANGER, 12VDC AIR-OIL HEAT 1

37 596706261 TUBE, MANUAL PACK PLASTIC 9000- 1

38 596706262 CLAMP, MANUAL PACK TUBE 2

39 596706084 WASHER, 5/16 FLAT 12

40 596706320 FSTN, NUT HEX NYLOCK 5/16-18 12

41 596706263 NUT, 1/4-20 LOCKING HEX STOVER 2

42 596706264 FSTN, NUT HEX 10-32 7

43 596706210 WASHER, NO. 10 EXTERNAL TOOTH LOCK 7

44 596706121 NUT, 5/16-18 HEX 6

45 596706084 WASHER, 5/16 FLAT 6

46 596706265 INSERT, 2” X 1.5” 1

47 596706266 INSERT, 2” X 1.75” 1

48 596706267 ELBOW, 2” 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4



Main Frame Assembly - Top View 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

5



Item Part No. Name Qty L

1 596706205 WASHER, 3/8 SPLIT LOCK 8

2 596706314 BOLT, 3/8-16x1 HEX HEAD CAP 8

3 596706393 CYLINDER, R/L STEERING 1

4 596705918 STRAP, TANK 4

5 596706268 CAP, 3-1/2" VENTED BLACK 1

6 596706269 TANK, 6 GALLON PLASTIC BLACK 2

7 596706270 FSTN, HHCS 1/2”-13 X 2 1/2” GR5 6

8 596706271 FSTN, FW HARDENED 1/2 6

9 596706272 MOUNT, VIB 6

10 596706273 FSTN, 1/2-13 STOVER NUT 6

11 596706274 CAP, 3 1/2” VENTED YELLOW 1

12 596706275 PUMP, 12V ELECTRIC FUEL 1

13 596706312 BAR, BEARING HOUSING 4

14 596706276 CYLINDER, F/R STEERING 2

15 596706277 PEDASTAL W/ KILL SWITCH 1

16 596067901 THROTTLE PEDAL ASSEMBLY 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

6



Power Unit Assembly - Rear View 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

7



Item Part No. Name Qty L

1 596706278 FSTN, HHCS 5/16-18 X 1-1/4 4

2 596706315 FSTN, LW 5/16 4

3 596706121 NUT, 5/16-18 HEX 4

4 596706314 BOLT, 3/8-16x1 HEX HEAD CAP 4

5 596706279 WASHER, 3/8 LOCK 4

6 596706205 WASHER, 3/8 SPLIT LOCK 8

7 596706280 GUARD, CLUTCH 1

8 596706281 NUT, 3/8-16 STEEL LIGHT WING 2

9 596706282 ROD, ALL THREAD 2

10 596706283 BATTERY, 12V 625CA 1

11 596706284 BATTERY HOLD ON 1

12 596706285 FILTER, HEAD 1

13 596706286 BOLT, 3/8-16x3/4 HEX HEAD CAP 5

14 596706287 NUT, 3/8-16 LOCKING HEX STOVER 6

15 596706288 UNIT, CHROME GAS-HYDR TANK CAP 1

16 596706121 NUT, 5/16-18 HEX 12

17 596706289 GAUGE, SNA HYDR LEVEL 1

18 596706290 ISOLATOR, 25MM X 20MM “A” BUFFER 4

19 596706315 FSTN, LW 5/16 16

20 594129801 CLUTCH, BLM 3 GRV 1.44” ID BORE 1

21 594749401 BELT, 5VX470 2

22 596706303 PULLEY, 2 GROOVE 8.75” DIA 1

23 596706291 MUFFLER 1

24 596706301 FSTN, HHCS 1/2”-13 X 1-1/2” 10

25 596706292 FSTN, LW 1/2” 30

26 596706293 ENGINE MOUNT 4

27 596706294 FSTN, HHCS 1/2”-13 X 1-1/4” GR5 16

28 596706295 KEY, CLUTCH 1

29 596706296 WASHER, CLUTCH RETAINING 1

30 596706205 WASHER, 3/8 SPLIT LOCK 1

31 596706297 FSTN, HHCS 3/8-16 X 1-1/2 GR 8 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

8



Power Unit Assembly - Bottom View 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

9



Item Part No. Name Qty L

29 596706144 BLOCK Ø1-1/4 BORE 2-BOLT BEARING FLANGE 3

30 596706298 FSTN, NUT HEX 1/2-13 4

31 596706299 FSTN, FW 1/2 4

32 596706292 FSTN, LW 1/2” 10

33 596706299 FSTN, FW 1/2 10

34 596706292 FSTN, LW 1/2” 10

35 596706301 FSTN, HHCS 1/2”-13 X 1-1/2” 6

36 596706302 V-BELT 2

37 596706303 PULLEY, 2 GROOVE 8.75” DIA 1

38 596706304 DRIVE SHAFT 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

10



Right Hand Rotor Assembly 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

11



Item Part No. Name Qty L

1 596706172 CROSSHEAD, 2-WAY 1

2 596705991 BEARING, I-GLIDE FLANGE 2

3 596706313 MNT, CROSSHEAD GEARBOX 1

4 596706205 WASHER, 3/8 SPLIT LOCK 4

5 596706314 BOLT, 3/8-16x1 HEX HEAD CAP 4

6 596706305 GEARBOX, 20:1 RATIO RH 1

7 596706306 VALVE, RELIEF 1/8-27 NPT 1

8 596706379 CAP, Ø1/4 RED GREASE 7

9 596706307 FITTING, 1/8-27 PTF STR GREASE 1

10 596706179 SCREW, 5/16-18x1/2xØ3/8x3/8 SHOULDER 5

11 596706178 BUSHING, 3/8x1/2x5/19 BRONZE 5

12 596706308 ASSY, 5-SHD RH SOM SPIDER 1

13 596706180 BLADE, 8x18 FLAT FINISH GOLD 5

14 596706177 RING, 5 BLADE STABILIZER 1

15 596705995 SCREW, 5/16-18x2 GRADE 5 HEX HD CAP 15

16 596706315 FSTN, LW 5/16 15

17 596706309 SCREW, 1/2-13x1-1/2 RH SKT HD CAP 1

18 596706310 PLUG, PLASTIC CAP EC12 1

19 596706176 WASHER, HD RETAINING 1

20 596706317 FITTING, 1/4-28 NPT STR GREASE 1

21 596706318 PLATE, SHD PRESSURE 1

22 596706319 BEARING, THRUST AXIAL BAL EW 1

23 596706320 FSTN, NUT HEX NYLOCK 5/16-18 1

24 596706311 SCREW, 5/16-18x1/2xØ3/8x1-1/4 SHOULDER 1

25 596706169 ARM, YOKE 1

26 596706174 CAP, SHD PRESSURE PLATE 1

27 596705988 RING, Ø7/16 E-STYLE RETAINING 2

28 596706321 PIN, YOKE ARM 1

29 - - -

30 596706312 BAR, BEARING HOUSING 2

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

12



Left Hand Rotor Assembly 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

13



Item Part No. Name Qty L

1 596706183 CROSSHEAD, 2-WAY 1

2 596706313 MNT, CROSSHEAD GEARBOX 1

3 596706205 WASHER, 3/8 SPLIT LOCK 4

4 596706314 BOLT, 3/8-16x1 HEX HEAD CAP 4

5 596706171 SCREW, 5/16-11x1-1/2 HEX HD CAP 4

6 596706322 WASHER, 5/8 ZINC SPLIT LOCK 4

7 596706307 FITTING, 1/8-27 PTF STR GREASE 1

8 596706185 ASSY, 5-SHD LH SOM SPIDER 1

9 596705995 SCREW, 5/16-18x2 GRADE 5 HEX HD CAP 15

10 596706315 FSTN, LW 5/16 15

11 596706179 SCREW, 5/16-18x1/2xØ3/8x3/8 SHOULDER 5

12 596706178 BUSHING, 3/8x1/2x5/19 BRONZE 5

13 596706180 BLADE, 8x18 FLAT FINISH GOLD 5

14 596706177 RING, 5 BLADE STABILIZER 1

15 596706316 SCR, 1/2-13 X 1-1/2 LH SHCS 1

16 596706176 WASHER, HD RETAINING 1

17 596706317 FITTING, 1/4-28 NPT STR GREASE 1

18 596706318 PLATE, SHD PRESSURE 1

19 596706319 BEARING, THRUST AXIAL BAL EW 1

20 596706174 CAP, SHD PRESSURE PLATE 1

21 596706320 FSTN, NUT HEX NYLOCK 5/16-18 1

22 596706311 SCREW, 5/16-18x1/2xØ3/8x1-1/4 SHOULDER 1

23 596706182 SCREW, 5/16x1-3/4 HEX HD CAP 4

24 596706322 WASHER, 5/8 ZINC SPLIT LOCK 8

25 596706321 PIN, YOKE ARM 1

26 596706322 WASHER, 5/8 ZINC SPLIT LOCK 8

27 596706339 GEARBOX, 20:1 RATIO LH 1

28 596706306 VALVE, RELIEF 1/8-27 NPT 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

14



Right Hand Spider Assembly 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

15



Item Part No. Name Qty L

1 596706323 LEVER, LIFT SD UNIVERSAL 5

2 594748901 SPIDER, LH 5 BOSS CCW ROT 5

3 596706187 CLIP, 46-48 UNIV SPIDER SPRING 5

4 596706324 FITTING, 1/8-27 NPT 45° GREASE 5

5 596706011 SCREW, 3/8-16x1 SQ HSS 5

6 596706325 NUT, 3/8-16 JAM HEX 5

7 596706326 NUT, 1/2-13 JAM HEX 5

8 596706188 BOLT, 1/2-13x1-1/2 GR 8 CARRIAGE 5

9 596706328 BOLT, 3/8-16x7/8 DOG POINT HEX HD CAP 5

10 596706327 WASHER, 3/8 EXTERNAL TOOTH LOCK 5

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

16



Left Hand Spider Assembly 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

17



Item Part No. Name Qty L

1 594748901 SPIDER, LH 5 BOSS CCW ROT 5

2 596706323 LEVER, LIFT SD UNIVERSAL 5

3 596706324 FITTING, 1/8-27 NPT 45° GREASE 5

4 596706187 CLIP, 46-48 UNIV SPIDER SPRING 5

5 596706325 NUT, 3/8-16 JAM HEX 5

6 596706011 SCREW, 3/8-16x1 SQ HSS 5

7 596706326 NUT, 1/2-13 JAM HEX 5

8 596706188 BOLT, 1/2-13x1-1/2 GR 8 CARRIAGE 5

9 596706327 WASHER, 3/8 EXTERNAL TOOTH LOCK 5

10 596706328 BOLT, 3/8-16x7/8 DOG POINT HEX HD CAP 5

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

18



RH 20:1 Super Heavy Duty Gearbox 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

19



Item Part No. Name Qty L

- 596706305 GEARBOX, 20:1 RATIO RH 1

2 596706331 BOLT, 3/8-16x1-1/2 GRADE 5 HEX HEAD CAP 12

3 596706205 WASHER, 3/8 SPLIT LOCK 24

4 596706191 BEARING, Ø2 BORE TAPERED 3

5 596706204 CUP, Ø3-43/64 TRP ROLLER BEARING 1

6 596706340 SHAFT, MAIN LH SHD GEARBOX 1

7 596706341 PLUG, 1/8 NPT RED POLTHN THD 1

8 596706196 GEAR, 20:1 LH BRONZE 1

9 596706330 PLUG, 3/4 NPT BI SQ HD PIPE 2

10 596706213 OIL, MOBIL SHC 634 GEAR AR

11 596706329 BEARING, Ø1.31 BORE TAPERED 1

12 596706333 CUP, Ø3 TPR ROLLER BEARING 3

13 596706208 FLANGE, GEARBOX SHD 1

14 596706209 SEAL, Ø1.125 RADIAL SHAFT OIL 1

15 596706197 RING, Ø1.827 RETAINING 1

16 596706190 FAN, SHD GEARBOX 1

17 596706342 SHROUD, FAN GEARBOX SHD 1

18 596706210 WASHER, NO. 10 EXTERNAL TOOTH LOCK 3

19 596706211 SCREW, 10-24x1/2 ROUND PHILLIPS HEAD 3

20 596706343 WSHR, #10 Z STL SAE FLAT 3

21 596706344 FSTN, SHSS 1/4-20 X 3/8 1

22 596706337 BOLT, 3/8-16x1-1/4 GRADE 5 HEX HEAD CAP 8

23 596706205 WASHER, 3/8 SPLIT LOCK 24

24 596706023 GAUGE, 3/4-14 NPT PORTHOLE VIEW 1

25 596706024 O-RING, 15/16x1-3/16x1/8 BUNA 1

26 596706330 PLUG, 3/4 NPT BI SQ HD PIPE 2

27 596706206 SEAL, Ø1.875 RADIAL SHAFT OIL 1

28 596706192 RING, Ø2.875 RETAINING 1

29 596706205 WASHER, 3/8 SPLIT LOCK 24

30 596706331 BOLT, 3/8-16x1-1/2 GRADE 5 HEX HEAD CAP 16

31 596706205 WASHER, 3/8 SPLIT LOCK 24

32 596706345 RING, RH STEERING 1

33 596706332 CAP, BOTTOM GEARBOX SHD 1

34 596706191 BEARING, Ø2 BORE TAPERED 1

35 596706333 CUP, Ø3 TPR ROLLER BEARING 3

36 596706195 SHIM, .002 LARGE GEARBOX COVER 1

37 596706212 SHIM, .010 LARGE GEARBOX COVER 1

38 596706334 CASE, SHD GEARBOX 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

20



Item Part No. Name Qty L

39 596706346 PLUG, 3/4-14 NPTF HOLLOW HEX 1

40 596706347 SHIM, LARGE GEARBOX FLANGE 1

41 596706335 SHAFT, COUNTER LH SHD 1

42 596706336 BEARING, Ø1.43 BORE TAPERED 1

43 596706333 CUP, Ø3 TPR ROLLER BEARING 2

44 596706348 SEAL, Ø1.375 RADIAL SHAFT OIL 1

45 596706337 BOLT, 3/8-16x1-1/4 GRADE 5 HEX HEAD CAP 8

46 596706205 WASHER, 3/8 SPLIT LOCK 24

47 596706215 RING, Ø2.478 RETAINING 1

48 596706194 CAP, SHD GEARBOX END 1

49 596706349 SHIM, .005 LARGE GEARBOX FLANGE 1

50 596706202 KEY, GEARBOX SQ 1/2x2.5 1

51 596706338 CAP, SHD GEARBOX LARGE 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

21



This page intentionally left blank

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

22



LH 20:1 Super Heavy Duty Gearbox 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

23



Item Part No. Name Qty L

- 596706339 GEARBOX, 20:1 RATIO LH 1

1 596706317 FITTING, 1/4-28 NPT STR GREASE 1

2 596706331 BOLT, 3/8-16x1-1/2 GRADE 5 HEX HEAD CAP 12

3 596706205 WASHER, 3/8 SPLIT LOCK 24

4 596706191 BEARING, Ø2 BORE TAPERED 3

5 596706204 CUP, Ø3-43/64 TRP ROLLER BEARING 1

6 596706340 SHAFT, MAIN LH SHD GEARBOX 1

7 596706341 PLUG, 1/8 NPT RED POLTHN THD 1

8 596706196 GEAR, 20:1 LH BRONZE 1

9 596706330 PLUG, 3/4 NPT BI SQ HD PIPE 2

10 596706213 OIL, MOBIL SHC 634 GEAR AR

11 596706329 BEARING, Ø1.31 BORE TAPERED 1

12 596706333 CUP, Ø3 TPR ROLLER BEARING 3

13 596706208 FLANGE, GEARBOX SHD 1

14 596706209 SEAL, Ø1.125 RADIAL SHAFT OIL 1

15 596706197 RING, Ø1.827 RETAINING 1

16 596706190 FAN, SHD GEARBOX 1

17 596706342 SHROUD, FAN GEARBOX SHD 1

18 596706210 WASHER, NO. 10 EXTERNAL TOOTH LOCK 3

19 596706211 SCREW, 10-24x1/2 ROUND PHILLIPS HEAD 3

20 596706343 WSHR, #10 Z STL SAE FLAT 3

21 596706344 FSTN, SHSS 1/4-20 X 3/8 1

22 596706337 BOLT, 3/8-16x1-1/4 GRADE 5 HEX HEAD CAP 8

23 596706205 WASHER, 3/8 SPLIT LOCK 24

24 596706023 GAUGE, 3/4-14 NPT PORTHOLE VIEW 1

25 596706024 O-RING, 15/16x1-3/16x1/8 BUNA 1

26 596706330 PLUG, 3/4 NPT BI SQ HD PIPE 2

27 596706206 SEAL, Ø1.875 RADIAL SHAFT OIL 1

28 596706192 RING, Ø2.875 RETAINING 1

29 596706205 WASHER, 3/8 SPLIT LOCK 24

30 596706331 BOLT, 3/8-16x1-1/2 GRADE 5 HEX HEAD CAP 16

31 596706205 WASHER, 3/8 SPLIT LOCK 24

32 596706345 RING, RH STEERING 1

33 596706332 CAP, BOTTOM GEARBOX SHD 1

34 596706191 BEARING, Ø2 BORE TAPERED 1

35 596706333 CUP, Ø3 TPR ROLLER BEARING 3

36 596706195 SHIM, .002 LARGE GEARBOX COVER 1

37 596706212 SHIM, .010 LARGE GEARBOX COVER 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

24



Item Part No. Name Qty L

38 596706334 CASE, SHD GEARBOX 1

39 596706346 PLUG, 3/4-14 NPTF HOLLOW HEX 1

40 596706347 SHIM, LARGE GEARBOX FLANGE 1

41 596706335 SHAFT, COUNTER LH SHD 1

42 596706336 BEARING, Ø1.43 BORE TAPERED 1

43 596706333 CUP, Ø3 TPR ROLLER BEARING 2

44 596706348 SEAL, Ø1.375 RADIAL SHAFT OIL 1

45 596706337 BOLT, 3/8-16x1-1/4 GRADE 5 HEX HEAD CAP 8

46 596706205 WASHER, 3/8 SPLIT LOCK 24

47 596706215 RING, Ø2.478 RETAINING 1

48 596706194 CAP, SHD GEARBOX END 1

49 596706349 SHIM, .005 LARGE GEARBOX FLANGE 1

50 596706202 KEY, GEARBOX SQ 1/2x2.5 1

51 596706338 CAP, SHD GEARBOX LARGE 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

25



This page intentionally left blank

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

26



Spray system 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

27



Item Part No. Name Qty L

1 596706352 HOSE, 3/8" WATER LINE 35”

2 596706352 HOSE, 3/8" WATER LINE 14”

3 596706350 BARB, HOSE PLASTIC 1/4" x 1/4 NPT 1

4 596706351 TEE, PLASTIC 1/4 x 1/4 x 1/4 1

5 596706352 HOSE, 3/8" WATER LINE 34”

6 596706352 HOSE, 3/8" WATER LINE 9”

7 596706353 FTG, 'L' FUEL 1/4" NIPPLE 90 DEG 1

8 596706354 BUSHING, 6 GAL PLASTIC TANK 1

9 596706355 PUMP, SPRAY SYSTEM 1

10 596706356 ELBOW, 3/8” X 3/8” INVERTED FLARE BRASS 1

11 596706357 FILTER, RETARDANT SPRAY SYSTEM 1

12 596706358 FTG, 3/8X1/4 BRASS FM TO FM REDUCER 1

13 596706359 ELBOW, 1/4 PUSHLOK x 1/4 NPT PLASTIC 1

14 596706360 BODY, NYLON CHECK VALVE NOZZLE 2

15 596706361 PLASTIC 1/4 NPT CLOSE NIPPLE 2

16 596706362 STRAINER, POLY 100 MESH 2

17 596706363 TIP, 80°x0.10 GPM BRASS SPRAY 2

18 596706364 RETAINER, NYLON SPRAY TIP 2

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

28



Pitch Control 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

29



Item Part No. Name Qty L

- 596706365 ASSY, RIDER MANUAL PITCH CONTROL 1

1 596706366 SCREW, 1/4-20x3/8 RND HD MACH 2

2 596706367 ASSY, SP/HP PITCH CONT CRANK HANDLE 1

3 596706368 KNOB, PITCH CONTROL HANDLE 1

4 596706369 BUSHING, SLIDE PITCH CONTROL 1

5 596706370 PIN, 3/16x1-3/8 ROLL 1

6 596706125 SCREW, 1/4-20x1/4 SCKT HD CAP 2

7 596706371 WELDMENT, VANG & KOH PITCH CON SHAFT 1

8 596705949 STOP, PITCH CONTROL HANDLE 1

9 596706372 BALL NOSE SPRING PLUNGER 1

10 596706373 BEARING, THRUST FOR PITCH CONTROL 1

11 596706374 HANDLE CRANK, SCREW SHAFT ASS'Y 1

12 596706375 CABLE ASSEMBLY BUSHING 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

30



Accessory - Pro Dolly Jack System 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

31



Item Part No. Name Qty L

- 596706376 SET, PRO DOLLY JACK 1

1 596706377 WASHER, 3/8 FLAT 16

2 596706378 PIN, 3/16 X 2 COTTER 4

3 596706379 CAP, Ø1/4 RED GREASE 4

4 596706380 FSTN, NUT NYLOK 3/8-16 8

5 596706381 SPACER, DOLLY JACK WHEEL 8

6 596706382 ASSEMBLY, REAR DOLLEY TUBE [DASH NO. -02] 2

7 596706383 ASSEMBLY, DOLLY JACK TUBE [DASH NO. -01] 2

8 596706384 JACK, DOLLY 2

9 596706385 DECAL, DOLLY JACK SYSTEM 2

10 596706386 SCREW, 3/8-16 X 2-1/4 GRADE 8 HEX HD CAP 8

11 596706387 ASSEMBLY, PNEUMATIC TIRE AND WHEEL 4

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

32



Accessory - Non-standard Items 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

33



Item Part No. Name Qty L

1 596706388 PAN, UNIVERSAL 11GA 46-1/2" 5-CLIP 2

2 596706389 BRIDLE, 2500 LB 6 FT SLING LIFT 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

34



Tools - Service 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

35



Item Part No. Name Qty L

1 596706231 JIG, TROWEL ARM ALIGNMENT 1

2 596706232 PULLER, SHD 5-ARM SPIDER 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

36



Power- Control Electrical Schematic 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

37



This page intentionally left blank

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

38



Hydraulic Schematic 

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

39



Item Part No. Name Qty L

1 596706390 JOYSTICK, RH 1

2 596706391 JOYSTICK, LH 1

3 596706392 CYLINDER, F/R STEERING 2

4 596706393 CYLINDER, R/L STEERING 1

5 596706394 MANIFOLD, HYD STEERING 1

6 596706395 PUMP, AUXILLARY 1

7 596706396 STRAINER, 1 NPTx1/2 NPT SUCTION 1

8 596706260 EXCHANGER, 12VDC AIR-OIL HEAT 1

9 596706285 FILTER, HEAD 1

10 596706397 FILTER GAUGE 1

11 596706398 FILLER BREATHER, SES3L40S80 1

12 596706289 GAUGE, SNA HYDR LEVEL 1

Parts Online BG920_Husqvarna

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

40



      

 

 
 

F1700C Spare parts list 

 

 

 

 

 

 

Any unauthorized use or copying of the contents or any part thereof is prohibited. 

This applies in particular to trademarks, model denominations, part numbers, and 

drawings. 


	Seat Frame Assembly - Front View
	Seat Frame Assembly - Below View
	Main Frame Assembly - Top View
	Power Unit Assembly - Rear View
	Power Unit Assembly - Bottom View
	Right Hand Rotor Assembly
	Left Hand Rotor Assembly
	Right Hand Spider Assembly
	Left Hand Spider Assembly
	RH 20:1 Super Heavy Duty Gearbox
	LH 20:1 Super Heavy Duty Gearbox
	Spray system
	Pitch Control
	Accessory - Pro Dolly Jack System
	Accessory - Non-standard Items
	Tools - Service
	Power- Control Electrical Schematic
	Hydraulic Schematic

